MGA 1600 & MKII - Engine Mountings

!

01. AHH5065 - BRACKET - R/H

AHH5065 - MGA RIGHT HAND ENGINE MOUNTING BRACKET

Quantity required - 1

02. AHH5066 - BRACKET - L/H

AHH5066 - MGA LEFT HAND ENGINE MOUNTING BRACKET

Quantity required - 1

04. LNZ105 - NUT - 5/16 UNF AERO

LNZ105 - NUT - 5/16 UNF

Quantity required - 2

05. SF605081 - SCREW - 5/16 UNF X 1 in.

SF605081 - SCREW - 5/16 X 1" UNF

Quantity required - 2

06. LNZ105 - NUT - 5/16 UNF AERO

LNZ105 - NUT - 5/16" UNF

Quantity required - 2

07. GHF332 - WASHER - SPRING 5/16 in.

GHF332 - SPRING WASHER - 5/16"

Quantity required - 4

08. SH606061 - SCREW - 3/8 UNF X 3/4 in.

SH606061 - BRACKET TO ENGINE BLOCK SCREW - 3/8 X 3/4" UNF

Quantity required - 2

09. GHF333 - WASHER - SPRING 3/8 in.

GHF333 - SPRING WASHER - 3/8"

Quantity required - 2

10. BHH1351 - ENGINE MOUNTING - R/H

BHH1531 - MGA RIGHT HAND ENGINE MOUNTING

Quantity required - 1

11. BHH1352 - ENGINE MOUNTING - L/H

BHH1532 - MGA LEFT HAND ENGINE MOUNTING

Quantity required - 1

12. GHF332 - WASHER - SPRING 5/16 in.

GHF332 - SPRING WASHER - 5/16"

Quantity required - 4

13. GHF201 - NUT - 5/16 UNF

GHF201 - NUT - 5/16" UNF

Quantity required - 8

14. GHF120 - SCREW - 5/16 UNF X 3/4 in.

GHF120 - SCREW - 5/16 UNF X 3/4" - MOUNTING RUBBER TO BRACKET

Quantity required - 8

15. GHF201 - NUT - 5/16 UNF

GHF201 - NUT - 5/16" UNF

Quantity required - 8

16. GHF332 - WASHER - SPRING 5/16 in.

GHF332 - SPRING WASHER - 5/16"

Quantity required - 8

17. AHH5031 - MOUNTING - GEARBOX

AHH5031 - MGA GEARBOX MOUNTING

Quantity required - 1

18. BH608261 - BOLT - 1/2 UNF X 3 1/4

BH608261 - REAR MOUNTING BOLT - 1/2 X 3 1/4"

Quantity required - 1

19. GHF335 - WASHER - SPRING 1/2 in.

GHF335 - SPRING WASHER - 1/2"

Quantity required - 1

20. LNZ108 - NUT - STIFF - 1/2" UNF

LNZ108 - STIFF NUT - 1/2" NUT

Quantity required - 1